



Vantin Testing

Test Report

Report No.: W2108986

Date: 2021-09-17

Page 1 of 8

Applicant : YOUSHENG HONGYE
Address : CHENGHAI DISTRICT, SHANTOU CITY

Sample Description:

Name of Product / Item : Toy Accessories
Item No. : See Next Page
Above sample information was submitted and/or identified by client
Quantity of Sample : 1 set
Other Information : WT20210911012
Sample Receiving Date : 2021-09-13
Testing Period : 2021-09-13 TO 2021-09-17

TEST REQUESTED

CONCLUSION

US Consumer Product Safety Improvement Act of 2008 (CPSIA) with amendment (H.R.2715)

Lead in surface-coatings and similar materials of children's products

PASS

Lead in substrate materials of children's products

PASS

US 16 CFR Part 1307 for Prohibition of Children's Toys and Child Care Articles Containing Specified Phthalates

PASS

California proposition 65 settlements

- Consent Judgment No. RG- 356892 for total Lead content
- Consent Judgment No. BG-350969 on phthalate content

PASS

PASS

**** AS REQUESTED BY THE APPLICANT, PLEASE REFER TO THE FOLLOWING PAGE(S) FOR DETAILS****

Signed for and on behalf of
Guangdong Vantin Testing Co., Ltd.
Shantou Branch



Nancy Wang

Nancy Wang
Toy Laboratory Manager

Guangdong Vantin Testing Co., Ltd. Shantou Branch

Room 201, Building A, Guanghua Industrial Zone, Longtian Community, Guangyi Street, Chenghai District, Shantou City (Room 2 of Building A, Chenghai Science and Technology Center) (515800)
Tel:(86-754)87211449 Fax:(86-754)87211439
Web:www.wvtcc.com Email:lab@wvtcc.com

This document cannot be reproduced except in full, without prior approval of our laboratory. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



Vantin Testing

Test Report

Report No.: W2108986

Date: 2021-09-17

Page 2 of 8

Item No.:

YS500,YS500A,YS500B,YS500Z,YS600,YS600A,YS600B,YS600Z,YS700,YS700A,YS700B,YS700Z,YS800,
YS800A,YS800B,YS800Z,YS900,YS900A,YS900B,YS900Z,YS568,YS660,YS661,YS665A,YS665B,YS770,
YS770-1,YS770-2,YS770A,YS770B,YS770C,YS770D,YS771,YS777,YS777A,YS777B,YS777C,YS777D,
YS778,YS778A,YS778B,YS778C,YS778D,YS779,YS779A,YS779B,YS779C,YS779D,YS880,YS881,YS886,
YS887,YS888,YS889-1,YS889-2,YS889-3,YS005,YS005A,YS005B,YS005D,YS006,YS006A,YS006B,
YS006D,YS007,YS007A,YS007B,YS007D,YS008,YS008A,YS008B,YS008D,YS009,YS009A,YS009B,
YS009D,YS010,YS010A,YS010B,YS010D.

Guangdong Vantin Testing Co., Ltd. Shantou Branch

Room 201, Building A, Guanghua Industrial Zone, Longtian
Community, Guangyi Street, Chenghai District, Shantou City (Room
2 of Building A, Chenghai Science and Technology Center) (515800)
Tel:(86-754)87211449 Fax:(86-754)87211439
Web:www.wvtcc.com Email:lab@wvtcc.com

This document cannot be reproduced except in full, without prior approval of our
laboratory. Our report includes all of the tests requested by you and the results thereof
based upon the information that you provided to us. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested.



Test Report

Test Result

US Consumer Product Safety Improvement Act of 2008 (CPSIA) with amendment (H.R.2715)

▼ Lead in surface-coating and similar materials of children’s products

Method: CPSC-CH-E1003-09.1

The item(s) was/were analyzed by ICP-OES.

<u>Tested Item(s)</u>	<u>Result (mg/kg)</u>					<u>MDL (mg/kg)</u>	<u>Limit (mg/kg)</u>
	1	2	3	4	5		
Total Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	5	90

▼ Lead in substrate materials of children’s products

Method(s): CPSC-CH-E1002-08.3

The item(s) was/were analyzed by ICP-OES.

<u>Tested Item(s)</u>	<u>Result (mg/kg)</u>					<u>MDL (mg/kg)</u>	<u>Limit (mg/kg)</u>
	6	7	8	9	10		
Total Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	5	100

Specimen Description:

- 1 Green coating with glitter (green car)
- 2 White coating with glitter (white car)
- 3 Indigo coating with glitter (indigo car)
- 4 Blue coating with glitter (blue car)
- 5 Red coating with glitter (red car)
- 6 Gray plastic (yellow car)
- 7 Blue plastic (blue car)
- 8 Red plastic (red car)
- 9 White plastic (white car)
- 10 Black soft plastic (wheel)

Note:

- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)
- mg/kg = ppm = parts per million
- As per client’s request, test conducted on specified materials.

Guangdong Vantin Testing Co., Ltd. Shantou Branch

Room 201, Building A, Guanghua Industrial Zone, Longtian Community, Guangyi Street, Chenghai District, Shantou City (Room 2 of Building A, Chenghai Science and Technology Center) (515800)
 Tel:(86-754)87211449 Fax:(86-754)87211439
 Web:www.wvtcc.com Email:lab@wvtcc.com

This document cannot be reproduced except in full, without prior approval of our laboratory. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



Test Report

Report No.: W2108986

Date: 2021-09-17

Page 4 of 8

▼ Phthalate Content

Method: CPSC-CH-C1001-09.4

The item(s) was/were analyzed by GC-MS.

<u>Tested Item(s)</u>	<u>Result (mg/kg)</u>		<u>MDL</u> (mg/kg)	<u>Limit</u> (mg/kg)
	1+2+3	4+5+6		
Di-2-ethylhexyl Phthalate (DEHP)	N.D.	N.D.	50	1000
Dibutyl Phthalate (DBP)	N.D.	N.D.	50	1000
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	50	1000
Diisononyl Phthalate (DINP)	N.D.	N.D.	50	1000
Di-isobutyl Phthalate (DIBP)	N.D.	N.D.	50	1000
Di-n-pentyl Phthalates (DPENP)	N.D.	N.D.	50	1000
Di-n-hexyl Phthalate (DHEXP)	N.D.	N.D.	50	1000
Dicyclohexyl Phthalate (DCHP)	N.D.	N.D.	50	1000
Di-n-octyl Phthalate (DNOP)	N.D.	N.D.	50	--
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	50	--

Specimen Description:

- 1 Black plastic (chassis of car)
- 2 Black plastic (wheel)
- 3 White plastic (green forklift)
- 4 Gray plastic (green car)
- 5 Red plastic (red car)
- 6 Yellow plastic (red car)

Note:

- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)
- mg/kg = ppm = parts per million
- 1000mg/kg = 0.1%
- The limit for composite test should be divided by the mixed number.
- As per client's request, test conducted on specified materials.

Guangdong Vantin Testing Co., Ltd. Shantou Branch

Room 201, Building A, Guanghua Industrial Zone, Longtian Community, Guangyi Street, Chenghai District, Shantou City (Room 2 of Building A, Chenghai Science and Technology Center) (515800)
 Tel:(86-754)87211449 Fax:(86-754)87211439
 Web:www.wvtcc.com Email:lab@wvtcc.com

This document cannot be reproduced except in full, without prior approval of our laboratory. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



Test Report

Report No.: W2108986

Date: 2021-09-17

Page 5 of 8

California proposition 65 settlements

▼ Lead Content

Method: CPSC-CH-E1003-09.1 / CPSC- CH-E1002-08.3

The item(s) was/were analyzed by ICP-OES.

For toys and child care articles

1. Lead in paints and surface-coating materials:

<u>Tested Item(s)</u>	<u>Result (mg/kg)</u>					<u>MDL</u> (mg/kg)	<u>Limit</u> (mg/kg)
	1	2	3	4	5		
Total Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	5	90

2. Lead in other materials:

<u>Tested Item(s)</u>	<u>Result (mg/kg)</u>					<u>MDL</u> (mg/kg)	<u>Limit</u> (mg/kg)
	6	7	8	9	10		
Total Lead (Pb)	N.D.	N.D.	N.D.	N.D.	N.D.	5	100

Specimen Description:

- 1 Green coating with glitter (green car)
- 2 White coating with glitter (white car)
- 3 Indigo coating with glitter (indigo car)
- 4 Blue coating with glitter (blue car)
- 5 Red coating with glitter (red car)
- 6 Gray plastic (yellow car)
- 7 Blue plastic (blue car)
- 8 Red plastic (red car)
- 9 White plastic (white car)
- 10 Black soft plastic (wheel)

Note:

- MDL = Method Detection Limit
- N.D. = Not Detected (<MDL)
- mg/kg = ppm = parts per million
- As per client's request, test conducted on specified materials.

Guangdong Vantin Testing Co., Ltd. Shantou Branch

Room 201, Building A, Guanghua Industrial Zone, Longtian Community, Guangyi Street, Chenghai District, Shantou City (Room 2 of Building A, Chenghai Science and Technology Center) (515800)
 Tel:(86-754)87211449 Fax:(86-754)87211439
 Web:www.wvtcc.com Email:lab@wvtcc.com

This document cannot be reproduced except in full, without prior approval of our laboratory. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



Test Report

Report No.: W2108986

Date: 2021-09-17

Page 6 of 8

▼ Phthalates

Method: CPSC-CH-C1001-09.4

The item(s) was/were analyzed by GC-MS.

Tested Item(s)	Result (mg/kg)		MDL (mg/kg)	Limit (mg/kg)
	1+2+3	4+5+6		
Di-2-ethylhexyl Phthalate(DEHP)	N.D.	N.D.	50	1000
Dibutyl Phthalate (DBP)	N.D.	N.D.	50	1000
Benzylbutyl Phthalate (BBP)	N.D.	N.D.	50	1000
Diisodecyl Phthalate (DIDP)	N.D.	N.D.	50	1000
Di-n-hexyl Phthalate (DnHP)	N.D.	N.D.	50	1000
Diisononyl Phthalate (DINP)	N.D.	N.D.	50	1000

Specimen Description:

- 1 Black plastic (chassis of car)
- 2 Black plastic (wheel)
- 3 White plastic (green forklift)
- 4 Gray plastic (green car)
- 5 Red plastic (red car)
- 6 Yellow plastic (red car)

Note:

- MDL = Method Detection Limit.
- N.D. = Not Detected (<MDL).
- mg/kg = ppm = parts per million.
- The limit for composite test should be divided by the mixed number.
- As per client's request, test conducted on specified materials.

Guangdong Vantin Testing Co., Ltd. Shantou Branch

Room 201, Building A, Guanghua Industrial Zone, Longtian Community, Guangyi Street, Chenghai District, Shantou City (Room 2 of Building A, Chenghai Science and Technology Center) (515800)
 Tel:(86-754)87211449 Fax:(86-754)87211439
 Web:www.wvtcc.com Email:lab@wvtcc.com

This document cannot be reproduced except in full, without prior approval of our laboratory. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



Vantin Testing

Test Report

Report No.: W2108986

Date: 2021-09-17

Page 7 of 8

Sample Photo



Guangdong Vantin Testing Co., Ltd. Shantou Branch

Room 201, Building A, Guanghua Industrial Zone, Longtian Community, Guangyi Street, Chenghai District, Shantou City (Room 2 of Building A, Chenghai Science and Technology Center) (515800)
Tel:(86-754)87211449 Fax:(86-754)87211439
Web:www.wvtcc.com Email:lab@wvtcc.com

This document cannot be reproduced except in full, without prior approval of our laboratory. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.



Vantin Testing

Test Report

Report No.: W2108986

Date: 2021-09-17

Page 8 of 8



Vantin Testing authenticate the photo on original report only

*** End of Report ***

Guangdong Vantin Testing Co., Ltd. Shantou Branch

Room 201, Building A, Guanghua Industrial Zone, Longtian Community, Guangyi Street, Chenghai District, Shantou City (Room 2 of Building A, Chenghai Science and Technology Center) (515800)
Tel:(86-754)87211449 Fax:(86-754)87211439
Web:www.wvtcc.com Email:lab@wvtcc.com

This document cannot be reproduced except in full, without prior approval of our laboratory. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.